
ITEM NO. PART NUMBER DESCRIPTION QTY.

WELDMENT

1 10012093 Weldment - Dual Steering Stabilizer 1

2 10012105 Weldment - (PS) Shock Mounting Plate 1

PARTS

3 20227 Plate - 1/4" - Shock Strap 1

4 10012101 Plate - 1/4" - (DS) Shock Mounting Plate 1

PURCHASED

5 10003382 Shock - Stabilizer - Kelderman 2.0 Mono 2

HARDWARE

6 12021 Hex Bolt - 1/2"-20 x 3" - GR8 - YZ 4

7 13023 Flat Washer SAE - 7/16" - GR8 - YZ 4

8 13024 Flat Washer SAE - 1/2" - GR8 - YZ 8

9 13123 Top Distorted Thread Lock Nut - 7/16"-20 - GR8 - YZ 2

10 13124 Top Distorted Thread Lock Nut - 1/2"-20 - GR8 - YZ 4

11 13423 Hex Bolt - 7/16"-20 x 3" - GR8 - YZ 2

12 13997 Washer - M8 Flat Washer 4

13 14045 Flange Hex Bolt:  M8-1.25 x 30mm - Class 10.9 - Z 2

2019+ Ram 4500-5500 Cab Chassis Steering Stabilizer Kit

10

5

1

2

4

3

11

7

13

12

6

10

8

6

8

9


